



**EKOTEKS LABORATUVAR ve GÖZETİM
HİZMETLERİ A.Ş.**
Esenyurt Firuzköy Bulvarı No:29 34325 Avcılar
İstanbul/ TÜRKİYE

24016519

07-24

TEST REPORT
DENEY RAPORU

Customer name: RAPİDO MOBİLYA DEKORASYON DEKORASYON TAAH SAN. VE TİC AŞ
Address: Başkent OSB 81. Sk No:5 P.k.:06909 Malıköy Sincan/ANKARA
Buyer name: -
Contact Person: -
Order No: -
Article No: -
Name and identity of test item: One sample of white sponge.
The date of receipt of test item: 01.07.2024
Re-submitted/re-confirmation date: -
Date of test: 01.07.2024-05.07.2024
Remarks: -
Sampling: The results given in this report belong to the received sample by vendor.
End-Use: -
Care Label: -
Number of pages of the report: 3



Seal

Date
05.07.2024

Customer Representative
Buket ÇALIŞ

Head of Testing Laboratory
Sevim A. RAZAK
05.07.2024

This report shall not be reproduced other than in full except with the permission of the laboratory.
Testing reports without signature and seal are not valid.

**EKOTEKS LABORATUVAR ve GÖZETİM
HİZMETLERİ A.Ş.**

24016519

07-24

REQUIRED TESTS	EVALUATION	COMMENTS
ECOLOGICAL TESTS		
Total Lead	-	
P: Pass F: Fail R: Refer to retailer technologist. Test results were evaluated according to ASTM E1353-08a(2016)California Technical Bulletin 117(2013)(*) limit value.		

REMARK: Original samples are kept for 3 months and all technical records are kept for 5 years unless otherwise specified. If requested, measurement uncertainty will be reported. But unless otherwise specified, measurement uncertainty is not considered while stating compliance with specification or limit values. The reported uncertainty is based on a standard uncertainty multiplied by a coverage factor $k=2$, providing a level of confidence of approximately 95 %. The declaration of conformity was given in accordance with the Simple Acceptance Decision Rule. (without considering the level of confidence and measurement uncertainty, evaluation of suitability or non-conformity based on whether the test result obtained is only within the specified limits) Tests marked (*) in this report are not included in the accreditation schedule

Gen.f136-2/04



This report shall not be reproduced other than in full except with the permission of the laboratory.
Testing reports without signature and seal are not valid.

TEST RESULTS

FLAMMABILITY; ASTM E1353-08a(2013)California Technical Bulletin 117(2013)(*)

Conditioning

Test Condition : 23°C ,relative humidity 50%

Sample description :Filling material

Standart test fabric : Standart Type 1 Cover Fabric

Cover Sheeting Material : Composition 100% Cotton –laundered weight(125±28)g/m²

	1	2	3
Open flaming	NO	NO	NO
Glowing burning	NO	NO	NO
Percente weigt loss %	01:06	01:09	02:08

o : observed
no : not observed

Test criteria :

A single mock-up test specimen fails the requirements of this test procedure if any of the following criteria occurs:

- The mock-up specimen continues to smolder and the test must be terminated due to intensifying smoldering.
 - The mock-up specimen transitions to open flaming;
 - The resilient filling material substrate of the mock-up test specimen has more than 20% mass loss.
- The resilient filling material passes the test if three mock-up specimens pass the test.
 - If more than one specimen fails, the resilient filling material fails the test.
 - If any one of the three initial specimens fails, repeat the test on additional three specimens. If all three additional specimens pass the test, the resilient filling material passes the test. If any one of the additional three specimens fails, the resilient filling material fails the test.

Test result: Pass